TESTING
CNAS L5473

SN2, A *E%?I
S—— HEEIA
CCS  isww CNAS =
RN

3\
o\
\\\
:\
-
=)
-
A
A
(7
7/ /"

UN38.3
Report No.: CESUN210604011

wm N R &

TEST REPORT
Name of Sample: LiFePO4 Start Battery
FFmAaR BEIEREREE S B Bt
Model Specification:
FmEs MC7
Client: RAY-TECH INTERNATIONAL LIMITED
EREEMN AR B eI BB R4 Al
Classification of Test: Commission Test
MK ZERN

SeREREREADRIELR TRBT S O RFAEA R R O
Test Center of National Engineering'Research Center of Advanced Energy Storage Materials Co., Ltd.



L
Marking

1. RELWETHE T
The test report is invalid without “Special seal for report”.
2. RELHMAEN. FRAMERANEL L.
The test report is invalid without the signatures of Approver, Reviewer and Testing

engineer.
3. MERBLR.
The test report is invalid if altered.
4. MENEREEA RN MTEEREZHE I RA AR BT .
Objections to the test report must be submitted to Test Center within15 days.
5. R DU IE KRR 11 5T
The test report is Valid for the tested samples only.
6. AMRERMEEBHNA RN PG, “PERFEFFMEZER", PR D ETREER.
As for test result, "N/A” means is “not applicable”, “P” means “pass”, “F” means “fail’.
7. REE = HmAAE, AEHEDEHARE 4.
The partial replica of this report is prohibited without the written approval of CES.

Rl s ALtk )T ARE IR R % X H 2 #718 F A B 295 15 3 42 B R BAR—1£B102

Lab Address: No.B102, 1/F., Lankun Group Building B, No.29, Baoshi Road, Xin'an Street,
Bao'an District, Shenzhen, Guangdong, China

B 1% (TEL) : 86-755-22678310

£ 8 (FAX) : 0755-22678299

i 4w iL(Post Code): 518101

1k (Website): www.cescert.com

E-mail: service@cescert.com



( :% Report No.: CESUN210604011 Page 1 of 12

TEST REPORT

Name of sample | LiFePO4 Start Battery

FE A2 AR PR 2B fE B FRI

Model /Type MC7 Size 113.2mmx60.5mmx86.0mm

TS (12.8V 3.2Ah 41Wh) REH R (LxWxH)

Appearance Prismatic, black Trade mark LILEAD

FE RS TR, BE bR

Quantity 30 cells, 8 battery Mass y .

B SR 30 MRS, 8AEBAL | REMGEE | CAPPIOX: 5850

Receiving Date Testing Date P i

R 12 2021-06-04 SR 2021-06-04~2021-06-25
Name RAY-TECH INTERNATIONAL LIMITED

Client BN RINT S EF R A R A F

FeFL AeldEss 423,0verseas Students (LongGang) Pioneer Park, TengFei Road,
i Longgang, Shenzhen, China
YN X R R S A R Bk 423

Name | RAY-TECH INTERNATIONAL LIMITED
B YT BLEVET R A IR A

423,0verseas Students (LongGang) Pioneer Park, TengFei Road,

%d;tress Longgang, Shenzhen, China
Ma};ﬁcturer GRYIITIT % b X 1 Tk B B 22 A R Bk [ 423
& (L .
Tel. E-mail .
g 13714441432 e Sales@raytechintl.com
Website
A 1L -

Tested stafidard Section 38.3 of the Seventh Revised Edition of the "Manual of Test and Criteria"
(ST/SG/AC.10/11/Rev.7/Section 38.3)

i CREAVFETM) B-LIEiTIREE38.3

) The sample has passed the test items of UNITED NATIONS "Manual of Tests and
Test conclusion: | Criteria " ST/SG/AC.10/11/Rev.7/Section 38.3

AL R, ZHEE R A EE E GRIGFFRET M) ST/SG/AC 10/11/Rev TISectton 38.3
PRAEER [ 2 .

Issue date | = ., e
2021-07-20 W | S '

%k A = & /

Tested by ﬁﬁy‘ -j" Reviewed by /z'tg;g:%_ Approved by /7 <

e T | wr it El %

BRE-F Cherry Chen........cco..... R A 15t A Technical Manager

BEF Richie Li@o:.....ccoeeeeereens f.0 A3 E Deputy Centre Director
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TEST REPORT

Description and illustration of the sample/FF & 15t B K fifiik :

The sample is a lithium ion battery(4S2P) , the sample’s status is good /¥ 5t NER B 7l (4S2P), FE

rc R R 47
MR H K 4518/ Test items and conclusion.
Test item Sample No. Verdict
AT H FE g 5 FE

T.1 Altitude simulation &/ f54) B1#~B4#, B5#~B8# P
T.2 Thermal test i &5 B1#~B4#, B5#~B8# P
T.3 Vibration #z3) B1#~B4+#, B5#~B8# P
T.4 Shock Jnidk i s B1#~B4#, B5#~B8# P
T.5 External Short Circuit #5556 B B1#~B4#, BS#~B8# P
T.6 Impact /Crush {7 /55 & C1#~C5#, C6#~C10# P
T.7 Overcharge it 7 H B1#~B4+#, B5#~B8# P
T.8 Forced discharge 5]l . C11# ~ C20#, C21# ~C30# P
Sample pretreatment/& i Fi a4 .
B1l#~BA#: ..o, Batteries at first cycle, in fully charged state.

55 1 70 B0 A 3 56 4 7 HIRAS 11 L
B5# ~B8#:........ce oo Batteries after 25th cycle, in fully charged state.

55 25 /> 7 TR0 A 31 5 4 g RDIRAS B L
Cl#~Chfiiiiiiiicee, Cells at first cycle at 50% of the design rated capacity.

55 1 FTE0R A 4 70 L B BT AIUE 25 R ) 50% ) LA
Co# ~CLO# i, Cells after 25th cycle at 50% of the design rated capacity.

55 25 AU A R 7o H BT RIUE 25 1) 50%I1 FEL TS
Cll# ~C20fiiiiiiieeiiieeees Cells at first cycle, in fully discharged state.

55 1A FTEOR A 3 58 AR AS R LS
C21# ~C30&: i, Cells after 25th cycles, ending in fully discharged state.

55 25 D 7E O A I S A OIS 1 LS

Test sequence/i 56 I 7 :

T1 » T2 » T3 » T4 » T5 » End 45K
T.6 » End 455K
T.7 » End %5
T.8 »| End 457K
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Photos of Samples and Labels/# f 8 F ZFriR

Samples /£ (MC7  12.8V 3.2Ah 41Wh)
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Cells /H1:t5 (565585 3.2V 1600mAh 5.12Wh)
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict
] PR W5 R HE
38.3.4 | Procedure/iR$H _
Test 1: Altitude simulation/flliR 1: = EHER
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at
least six hour at ambient temperature (20+5°C)/ 4 HL i Al FE 2 AE IR S 20+
5C, EJINAKRT 11.6kpa I HIEAFALT 6 /M.
Requirement/bruE K : The samples B1#~B8#:
1. Cells and batteries Mass loss limit: <0.1% /F£54 5T | no leakage, no venting,
E#1%<0.1%. no disassembly, no
38.3.4.1 | 2. Open circuit voltage not less than 90%, The rupture and no fire/#f i P
requirement relating to voltage is not applicable to test | B1#~B8#: L5l T
cells and batteries at full discharged states/Ff:ftik%: | HEA. LA, T
J& T i FUR REAMIS TR I8 T 28 H R (990 % ML ESRAS | DL RICE KILR
T FH T 50 4056 LI H R FE A The test data see
3. No leakage, no venting, no disassembly, no rupture | tablel /i % i W& 1
and no fire /F£dn CHEIBD RIGBR. TLHER. Toffk.
TR UL ST KR KA
Test 2: Thermal test/Ms 2: EEFRL
Test cells and batteries are to be stored for/H i Fl FE It 4 A7 fif 6 1E 2 R
1.one temperature cycle: 72+2°C(6h) —40=+2°C(6h) /— iR EIEA NT2+2°C
(6h)—-40+2°C (6h).
2.The maximum time interval between test temperature extremes is 30 minutes/
T 2 46 K T B ESF ] 9/ 30min
3.This procedure is to be repeated 10 times/#E 2 10/X G .
4.after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20£5°C)EIALE A5, HLIBA B4 7E20 £ 5°C 24 2F T Hid B 24/)N
A o
For large cells and batteries the duration of exposure to the test temperature
38340 | €xtremes should be at least 12 hours/xf J- KA B AN HLTIAL, 55 T 1 a6 Tt p

JERIS TR) 2270 12/

Requirement/brifE K : The samples B1#~B8#:
1. Cells and batteries Mass loss limit: <0.1% /F£54 5 | no leakage, no venting,
HH1<0.1%. no disassembly, no

2. Open circuit voltage not less than 90%, The rupture and no fire/f i

requirement relating to voltage is not applicable to test | B1#~B8#: L& T
cells and batteries at full discharged states/F£ ik 5: | HES . TR, ToREZ
J T % L B AMIC THREG T T 26 R 190 % LR A | BLACTEAE KR

T T 58 4056 FEL ) H R LA The test data see

3. No leakage, no venting, no disassembly, no rupture | tablel /il ¥ W %1
and no fire /£ CHEIBD RITGBIR. TCHER. Toflfk.
Tot 2L LA ST K IR R o
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

)

Requirements Result

PRAEEER WAL R

Verdict
HE

38.3.4.3

Test 3: Vibration/fiR 3: #Ezh

38.3.4.3

1. Cells and batteries are firmly secured to the platform of the vibration machine
[FRVB AT I 2 A [ 2 B e R sh & (W E D k.

2. The vibration :a sinusoidal waveform with a logarithmic sweep between 7Hz
and 200Hz and back to 7Hz traversed in 15 minutes/4E5) LAIE5Z% 3, PL7Hz
WIN%200Hz, A5 R RI7THZ Y —ANMEIR, A ES 1550

3.The logarithmic frequency sweep is as follows/*t #3755 -

(1)For cells and small batteries: from 7 Hz a peak acceleration of 1gn is
maintained until 18 Hz is reached, The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased until a peak acceleration
of 8gn occurs (approximately 50Hz), A peak acceleration of 8gn is then
maintained until the frequency is increased to 200Hz/* T HL AN ES . A7
R 2ETT AR ORFF Lgn i di K INIg B2 B RPN 18 2%, SR KRB IRFFAE0. 822K (&
W2 1. 625 K) I B 3 H K ME LA #8gn (FELIH50#2%) » Kk
T PR 5 £E 8 gn B B4R K N 21200744 2%

(2) For large batteries: from 7Hz to a peak acceleration of 1gn is
maintained until 18Hz is reached. The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased until a peak acceleration
of 2gn occurs (approximately 25Hz). A peak acceleration of 2gn is then
maintained until the frequency is increased to 200Hz/%} T KA A : M T7HE2%
THATRRE Lgn it K INE B B 2R 18 2%, R IRIE CRIFFIE0.8Z K (LM
#1.6%K) IHHEINMZ B3 H K A 2 2gn (PR LIN25H62%) Kk
DR AE 2gn BL R AR S8 10 21 2004 2% .
4.This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell /43 i Hr—ANJ7 [ b 22 76 B T4
AR, RS A=A EAR R BT ) EAERA2 Ik, BN TT I3, $E9
IS o

Requirement/by i B3R : The samples B1#~B8#:
1. Cells and batteries Mass loss limit: <0.1% /F:/f i | no leakage, no venting,
EI5<0.1%. no disassembly, no

2. Open circuit voltage not less than 90%, The rupture and no fire/#f i

requirement relating to voltage is not applicable to test | B1#~B8#: L&
cells and batteries at full discharged states/#£ 556 | FF<. k. Lo
Jii T 2 F R AR TR B8 BT 2% LR 90 % SR AN | DL KR

T& T 58 A e L A FE It AT FR A The test data see

3. No leakage, no venting, no disassembly, no rupture | tablel /X% W% 1
and no fire /Ffd CHEIBD RiJGBE. JTLHFR. ok,
TR UL ST KIS KA
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

)

Result

WAL R

Requirements

PRAEEER

Verdict
HE

38.3.4.4

Test 4: Shock/AR 4: J05E & s

1.Test cells and batteries shall be secured to the testing machine/ A fa & #6242
SE AT AEAN B R L ZELRE i 1) A A R T

2. Each cell shall be subjected to a half-sine shock of peak acceleration of
150gn and pulse duration of 6 milliseconds. Alternatively, large cells may be
subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of
11 milliseconds.//)N Y B i ZI 25 52 W6 AH S 150gn Al ik i R B2 (8] 6 22 A0 [ 2= 1E 5% v
i, KA E A2 52 fi RN P S0gn A ik R S i ) L1 =2 A0 () 2 1E 52 i

3. Small batteries shall be subjected to a half-sine shock of peak acceleration of

100850
mass

150gn (or Acceleration(gy) = ( j ,which is smaller)and pulse duration of

6 milliseconds. Large batteries shall be subjected to a half-sine shock of peak

30000
mass

acceleration of 50gn (or Acceleration(g,) = ( J ,which is smaller)and

pulse duration of 11 milliseconds./ /N B 14 52648 150gn (505

100850
mass

jEPEI"Jiﬁf/J\{E AR SE6 AP (4 152 Py, KA b 1 32

30000
mass

B RINEE50gn (B 5 [ ) HA/IMED FIRKH R SR (] 1 L2 A0 (1) 2 1B 5%
M.

3 .Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks/%:

AN HL It B L A A = AR LAY F it e e T R R IR R e s =ik, $RE

BT &% =k, BILEZ18kM.
Requirement/bruE ZK : The samples
1. Cells and batteries Mass loss limit: <0.1% /54T | B1#~B8# :

E11%<0.1%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states/F¥ & 56
Je I B B AN 1 B6 I T# HEL S 90 % SR AS
1 T 58 A8 F T L AT L 2

Acceleration=150g,

No leakage, no venting,
no disassembly, no
rupture and no fire/f i
B1#~B8#:

U1 103 £ =150g)n

3. No leakage, no venting, no disassembly, no rupture
and no fire /FEdh (R NGB AR oA,
To R AN T KRR A .

LBk LHAR. G
&, TERER L R E K
4% . The test data see
tablel /A& s W% 1
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

)

Requirements Result

PRAEEER WAL R

Verdict
HE

38.3.4.5

Test 5: External Short Circuit/JUif 5 : /M54 %

1.The cell or battery to be tested shall be temperature stabilized so that its
external case temperature reaches 57 +4°C/{RFF I B IR E A 2 fE57+4°C,
DA Rt Bl F LR i AP R AR B IS BB 7 £4°C

2. the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 57 +4°C, or in the case of the large batteries, has decreased by
half of the maximum temperature increase observed during the test and remains
below that value/# Fith B HL B 1E GAl FH /N 170, 1 QKL HL BH (] B EAT R %, FEIHL B
HLI R AR BE R L 257 = 4°C Z JR RIFRLERIRS VI BLE, 3 5 KB b 2
HhFEIRSE N R A KIR T — 2RI .

3. the cell or battery must be observed for a further six hour for the test to be
concluded/f AL Bl AL 6 Z0E — AP WL 5E 6 NN A RE N 418 .

Requirements/FrfE EK : The samples B1#~B8#:
During the test and within six hours after test ,the cells | no disassembly, no

or batteries/7E it #2741 LK 2 JE 64/, FJlER | rupture and no fire/Ff i
CERICEAER = SR B1#~B8#: TLfffk. &
1. External temperature not exceed 170°C /4 MEHE | B LARTEE KK
ANHEL170°C, The test data see

2. No disassembly, no rupture and no fire/7efgfk. & | tablel /IREE I3 1
RN K IR KA

38.3.4.6

Test 6: Impact / Crush / W& 6: /3 E

Impact (applicable to cylindrical cells not less than 18mm in diameter) /##&dF G&

T BAAA/N T 182 K I AT T fa i)

1. This test sample cell or component cell is to be placed on a flat smooth
surface/ KB it FH 1 B It B A FELIH TSCE —AFHE DG T 1~ 1 L

2. A 15.8+£0.1mm diameter, at least 6 cm long, or the longest dimension of the
cell, whichever is greater, type 316 stainless bar is to be placed across the
center of the sample, A 9.1kg mass is to be dropped from a height of 61+2.5cm
at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting surface /4% —#H3316 84 A 554N
PR R, AR B 1582 Kk £ 0.1 K, KEED A6, F
R K Im IC RS, =2 K. KB N9.1Tw £0.1 T w EHE 6L+
2.5 K Py o FEE 7 10 PR S5 AR E 1 58 Ak, A FH — AN JUF- I8 BEHE IR L X v A e
BH 7 fme /N ELARLTE B TE DD AR ] . R BB BUETE H T 51 S IE RV 57K 3
PERWEI0EIE T .

3. The test sample is to be impacted with its longitudinal axis parallel to the flat

N/A
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Clause

)

Requirements Result

PRAEEER WAL R

Verdict
HE

surface and perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm

diameter curved surface lying across the centre of the test sample. Each sample
is to be subjected to only a single impact/# 32 o (R FE, SR 5 FH ) 2% 1
AT I SRR O EA15.8 £ 0. 12 KB iR I M EE . F—

Rz — k.

Requirements/FrifE EoR :

1. Cells external temperature not exceed 170°C/Hiit:
1R 5 e 2 TR B AN B 170°C

2 .No disassembly, no rupture and no fire within six
hours of this test. i £5 R 56 AN/ 2 A, BTG
AR TCAE KR KA .

N/A

38.3.4.6

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)/$ & CGEH THEAETE . £83&. W m/gfn b ez T
182 K A [ A it )

1. A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1.5cm/s at the first point
of contact. The crushing is to be continued until the first of the three options
below is reached/ ¥ it B 7o 4 HL I JECEE PR ANV T TA) 35 He , 55 e 0 BB IR,
FE S — RS BRI KL 5 JHOK/Fb e IR E0EAT, BERHILL T =Ff
fHl—:

(a) The applied force reaches 13kN + 0.78kN /Jiti fin ) /734 )13 T-4-+0.78 T2
(b) The voltage of the cell drops by at least 100mV/ e it ) B K f 2 /0 10024k
(c) The cell is deformed by 50% or more of its original thickness/ Hi it 45 ik J5 45
JE £ [1150% L I

2. A prismatic or pouch cell shall be crushed by applying the force to the widest
side. A button/coin cell shall be crushed by applying the force on its flat surfaces/

PTG B AR vl Y 87 M i B P — Tt P o L0/ 70 7% P s IR DA G P 1 3 T e )
2] A FE FL 7t L N 5 0 38 L 1405t I o

Requirements/FrifE E3K : The samples

1. Cells external temperature not exceed 170°C/#ijt | C1#~C10#: no

P 5 e % TR i 2 AN 3 170°C disassembly and no fire/
2.No disassembly, no rupture and no fire within six FEARCL#~CL0#: LCfif
hours of this test/iX K45 AR 6NN 2 1y, misig | B R KR

TRARFITCE KL% kA The test data see table2
[ E s W2

38.3.4.7

Test 7: Overcharge/MUiR 7: &7

1. The charge current shall be twice the manufacturer's recommended
maximum continuous charge current/VA2f5ilid |4 1 i KRS 70 F FEL XS A
i 78 F

2 .The minimum voltage of the test shall be as follows/Z il £ /N L -
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict
B PRUEEER WAL R HE
a) When the manufacturer’'s recommended charge
voltage is not more than 18V, the minimum voltage of
the test shall be the lesser of two times the maximum
charge voltage of the battery or 22V/U1 5|~ K HEFE )
FEH BT 18V, AN KN A ER 2] K
s B b FE B s ooV bbb, | e V0age of the test
is 22V and the current
b) Wher? the manufacturer's recc_)rpmended charge is 3.9
voltage is more than 18V, the mlnlmum voltage of the SR [ FE 22V
test shall bel.2 times the maximum charge voltage/4 3.2
38.3.4.7 R FAMEAF N e i i R 18V, AR ) /) 78 L FE b
FERESE) ZhR i oK 78 B L ) 1.2 4%
c)Tests are to be conducted at ambient temperature
20+5°C, The duration of the test shall be 24 hours/20
E5CHIMEIRE N, R FrE24/ M) .
Requirements/fx ik ZR: The samples B1#~B8#:
No disassembly and no fire within seven days of this | no disassembly and no
test/IRIEFE S RIS PRI 57 RN, NGHANITS | fire/tE iB9#~B16#: T
HBRIMBRRE firtk. TE KA. The
test data see table3/illl
A W K3
Test 8: Forced discharge/fii 8: &I
Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer/20+=5C (3R T, HEaA
R AR 12V I B YR EREAT ORI, SR YRR SR A A F TG
TG 48 R 1 B R L o
The specified discharge current is to be obtained by connecting a resistive load
of the appropriate size and rating in series with the test cell. Each cell shall be
forced discharged for a time interval (in hours) equal to its rated capacity divided
38.3.4.8 p

by the initial test current (in ampere)/$i 5 F4Ji FEL HE AT o A e I3k e vl ) &
RN BRI, B b SR R (B R SARUE 25 &k DA
WG (25 .

Requirements/#p ik 3K :

No disassembly and no fire within seven days of this
test/ iSO i AR I P AR 5 TR, RIS AANTE
KRG R

The samples
C11#~C30# : no
disassembly and no fire
IFfFhCL1#~C30#: Lfit
L KIS

The test data see
table4 /&4 W34
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Tablel: T1~T5/ #1, RIK1-RKS5

TiH B1# B2# B3# B4# B5# B6# B7# B8#
OCV prior to test
. . 13.586 13.599 13.615 13.576 13.608 13.634 13.604 13.602
AL AT L (V)
Mass prior to test
A o 578.65 582.89 580.64 585.07 579.65 576.63 583.85 581.96
AL AT TR (g)
Test L Mass loss 0.002 0.002 0.000 0.000 0.002 0.002 0.002 0.002
Altitude JF AR 2 (%) : : : : : : : :
Simulation

- . Change ratio

WA L: Ffi M (9 99.978 | 99.978 | 99.985 | 99.978 | 99.993 | 99.993 | 99.978 | 99.985
oL HEHE(%)

. Mass loss
Test 2: o 0.024 | 0024 | 0021 | 0024 | 0026 | 0023 | 0.019 0.014

Thermal test | B 1%(%)

Witz R Change ratio 98.631 98.728 98.582 98.689 98.692 98.775 98.743 98.728
5 A . . . . . . . .
S HLE LE(%)

Mass loss 0.000 0.000 0.000 0.002 0.000 0.002 0.000 0.000
Test 3: FRESFE%) | ' ' ' ' ' ' '
Vibration
SR Qe HE Change ratio
LUENCHE (2 g 99.978 | 100 100 | 99.985 | 99.985 | 100 | 99.993 | 99.978
F s LE (%)
. Mass loss
Test 4: - 0.000 0.000 0.000 0.000 0.000 0.000 0.000 0.000
Shock JRE K (%)
it s Change ratio 100 99.985 99.993 99.985 99.993 99.985 99.985 99.985
R b o 1 (%) . . . . ) . .
Test 5:
Exterhal . Temp (C)

Short Circuit . () 57.8 57.6 57.7 57.4 57.5 57.2 57.4 57.3

WK s |
E 4%

Table2: [ ] Impact #&/ X|Crush HE
Sample No,
Test 6: Voo Cl# C2# C3# Ca# C5# Co6# C7# C8# Co# clo#
FEib S
]
Impact | ocv prior to test
i 5/ 3.300 | 3.301 | 3.301 | 3.301 | 3.301 | 3.302 | 3.299 | 3.298 | 3.301 | 3.302
X LT FLE (V)
Crush
Temp, (C
B . P ( ) 24.6 24.4 24.1 24.8 24.4 24.3 24.4 24.2 24.3 24.4
BE (C)
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Table3: Overcharge Test of batteries/ 3 3 FJbi 7 RE:

Sample No,
v oo B1# B2# B3# B4# B5# B6# B7# B8#
Test 7: Overcharge FEdh S
MAAT7 3 78 OCV prior to test
N ) 13.595 | 13.605 | 13.604 | 13.588 | 13.612 | 13.625 | 13.579 | 13.596

Table 4: Forced discharge / & 4: S&HEH

Sample No,
N Clil# | Cl2# | C13# | Cl14# | C15# | Cle# | Cl7# | C18# | C1l9# | C20#
s
Test8: OCYV prior to test
Forced . N 2.614 | 2.567 | 2.646 | 2.625 | 2.565 | 2.553 | 2.579 | 2.637 | 2.564 | 2.556
RIHT (V)
discharge
. Sample No,
A8 # B C21# | C22# | C23# | C24# | C25# | C26# | C27# | C28# | C29# | C30#
il e
OCYV prior to test
e 2585 | 2.673 | 2.636 | 2.603 | 2.639 | 2.625 | 2.551 | 2.628 | 2.608 | 2.556
RIHT (V)

-- End of Report --




